MOTORCYCLE PARTS LIST

CHONGQING YINXIANG MOTORCYCLE(GROUP)CO.,LTD

ADD: NO.822, KONGGANG AVE KONGGANG ECONOMIC DEVELOPMENT

ZONE YUBEI DISTRICT,CHONGQING, CHINA
POST CODE: 401120

TEL: 86-23-67183856 67183985(FAX)
EMAIL:YINXIANG®@ YINXIANGGROUP.COM






E-1

E-2

E-3

E-4

E-5

E-6

E-7

E-8

E-9

E-10

0 - 1
Cylinder Head Cover

L 710 PO 9
Cylinder Head

TUERBE /[ Jererrereeereaenarnarnasnasnssasnnannans 3
Camshaft & Valves

TERTEES BB venrennerenene e 4
Timing Chain & Tensioner

T A e v nnnnnnnnnnnnnnnnnnnansnniannnttanaan, 5
Cylinder

A I 2 e v vvonnnnennnnnnonsnnsansnnsansansanenn, 6
Right Crankcase Cover

“‘/El\%g ................................................ 8
Clutch

E%ﬁm%ﬁ% @QEE;H'L .............................. 10
Left Crankcase Cover & Magnetio

;]:)‘L/E[ﬂﬁ ................................................ 12
0il Pump

LB BT B e eeeereseseeeeetaentattiiniiontionneanns 13

Starting Clutch

INDEX
E-11
E-12
E-13
E-14
E-15
E-16

E-17

Eiﬂ Eﬁﬂlﬂ ........................................... 15
Starting Motor

%ﬁﬁ;ﬁ .............................................. 16
Crankcase

%ﬁﬂ {E‘% ........................................ 17
Crankcase & Piston

E\Eﬁﬂﬂ]@]ﬁﬂ ........................................ 19
Transmission

Egj];]ﬂ;]:@ ........................................... 21
Start Device

AFRY AT Fh] o v ovvovennnnnnnnnnnnnnsnnsansansansansanes 29
Gearshift Drum

1{/&3%% .............................................. 24
Carburetor



F-1

F-2

F-3

F-4

F-5

F-6

F=7

F-8

F-9

F-10

METER ASSY

7 TAI LA i o v ovvneonnnnnnnnnnsnnnnnsansannansanenn,
STEERING BAR ASSY

TH 75 2 e A
MUFFLER ASSY

ooooooooooooooooooooooooooooooooooooooo

ATR CLEANER ASSY

FEHL YL eereereerrereereereareernnreereereeraeeeen,

SEAT & FUEL TANK

ﬁ‘fj‘{}ﬂz% ................................................
FRONT SHOCK ABSORBER

(IE{9SY2%
FRONT WHEEL ASSY

JE D A v v e nnnnnnnnnnnnnnannnaaan,
REAR WHEEL ASSY

T TIRE B e eeveeevnrenserenennnnnseeereenianneennns
STEERING STEM ASSY

oooooooooooooooooooooooooooooooooooooooooooo

33

INDEX
F-11
F-12
F-13
F-14
F-15
F-16
F-17
F-18
F-19

F-20

X

ESS R/
CENTER STAND

TS Tl Bl BB ceeeeverecnreonesoseseocaeanannns 38
FOOTREST & REAR BRAKE PEDAL

REAR FORK ASSY
Bt 1
BODY COVER 1
Bt 2
BODY COVER 2
Bt 3
BODY COVER 3
Ja Ve I e R TF
REAR FENDER ASSY & REAR HANDRATL
R K
BODY FRAME ASSY
FHLE
WIRING HARNESS
G N
TOOL KIT



E-1 A#I3k 7% Cylinder Head Cover

s i TR = Bt
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |DOOA036 RSk 7 Cover,Cylinder Head 1

2 |E03A035 Ak A Cylinder Head Cover,RH 1

3 |E03A033 ALK e 5 Cylinder Head Cover,LH 1

4 |DO0A032 Stk Cover,Valve 2

5 [D00B009 ALK 5 2 B R Gashet,Cylinder Head Cover 1

6 [D00B007 ALK A 7 5% 5 R Gashet,Cylinder Head Cover,RH 1

7 |D00B006 AR Sk 7 76 2 3 Gashet,Cylinder Head Cover,LH 1

8 |923H070000 i JPIEREM7 Cap Nut M7 4

9 |E03L016 R 7 Steel Washer 7 3

10 |E03L008 P87 Copper Washer 7 1

11 |D0O0L020 R aluminium Washer 6 1

12 |D0O0CO058 11535074 F530.8%3.2 O-ring 30.8x%3.2 2

13 196006110 1ZE#M6%110 Bolt M6x110 1

14 196006025 IZHEM6%25 Bolt M6x20 2

15 |D00D021 KALZEATTC Spark Plug A7TC 1




E-2 A #I3k Cylinder Head

)

7

55 EAEYmhY AR o HE
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |200A000 UL SL A Cylinder Head Sub-Assy 1

2 |DO0A001 HRTTE Guide, Intake Valve 1

3 |DO0A002 HA5E Guide,Exhaust Valve 1

4 |E03B008 ALK B Gasket,Cylinder Head 1

5 [201-2-5 R EHTAE Gasket,Chain Bousing 1

6 [LO0JQ16 AR Inlet Pipe 1

7 |D00B014 R B Gasket, Inlet Pipe 1

8 |DOOMO009 XL I ME* 32 Stud M6x32 2

9 |EO3M016 ERIEAEME%23 Bolt M6x23 1

10 |DOOL040 2+ EP8x9 Sleeve ®8x9 1

11 |D0O0C059 ORYZ 44| 25.4%2 .4 0O-Ring 27x2.0 1

12 |D001C039 HARERAR Insulating Mat, Inlet Pipe 1

13 |D00C047 SEOME9x1.6 0O-Ring 9x1.6 2

14 |D0O0C031 P 9x11.7x1.5 Rectangular Ring 9x11.7x1.5 1

15 |578306028BCR |1Z{£M6%28 Bolt M6x28 2

16 |578306022BCR  |1Zf£M6%22 Bolt M6x22 2




E-3 "##h <] Camshaft & Valves

5 TGy T AFR s #
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |D00C043 RIS Oil seal,Valve Stem 2

2 |D0013F020 e iR Camshaft Assy 1

4 |DOOF000 IR Rocker Arm, Valve 2

5 |DOOF015 PR 4 Shaft,Rocker Arm 2

6 |DOOF045 AT Intake Valve 1

7 |DOOF039 HA Exhaust Valve 1

8 |D00H003 SAREEES Outer Spring,Valve 2

9 |DO0H004 TR Inner Spring,Valve 2

10 |DOOF034 T AR Spring Retainer,Upper 2

11 |DOOF031 UTHh S Je P Spring Retainer,Outer 2

12 |DOOF033 IBER Spring Cone.Valve 4

13 |AOOF001 AT R T RRET Adjusting Screw,Valve Gap 2

14 |AOOF002 AU EIBE A A R Lock Nut 2

15 |DOOF000 SUTRRE A Rocker Arm Assy 2

16 |[200L043 PV E17.5%10.5%0.2 Washer 17.5x10.5x0.2 2




E-4 IERBE4 5K %28 Timing Chain & Tensioner

15—

&

9

55 EAEYmhY FAE AR o HE
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |EO3F011 BB BN EEFE(32T) Timing Driver Sprocket(32) 1

2 |E03F012 IE ] 4(90T) Timing Chain(84T) 1

3 |DO0F043 kTR R UL Tensioning Arm 1

4 |D00C020 ORIk BIR O At Tensioning Roller 1

5 |E04F041 k2% Tk B Screw 1

6 |DOOHO006 B2 oK BAT 0 3 Spring 1

7 |DOOF042 2K 5K BAT UL Tensioning Bar 1

8 |[D00C022 B 2% Tk A3k Cap 1

9 |E03C023 kT MR AT Guiding Wheel 1

10 |E03F048 SR Pin,Guiding Wheel 1

11 |E04C021 B2k IR S 2 CHAIN TENSION CONTACT ROl 1

12 |D00L019 A pE8 AluminiumWasher 8 1

13 |DOOE025 R IE14 Sealing Plug M14x1.5 1

14 (578305012 7S B AEM5%12 Bolt M5x12 3

15 |D00L021 R pE14 Aluminium Washer 14 1

16 |E04F041 BT R HS 2 A CHAIN TENSION CONTACT ROLLER Il PIN 1




E-5 S #iL{A& Cylinder

A3 TGy T AFR HE #
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |E031A038 RURLAR Cylinder block 1

2 |E00B010 AR B Cylinder casket 1

3 |DOOMO032 12 FM6%30 Bolt M6x30 1

4 |E03C041 AULIRR (—) Danping rubber No.1 1

5 97108014 LK E A 58% 14 Cylinder head set pin 8x14 2

6 |E03C040 AULEIRR (2D Danping rubber No.2 2

7 197108012 SEN148%12 Set pin 8x12 2

8 |D00L033 % E11.5%15.7x2.4 Rectangular Ring 11.5x15.7x2.4 1

9 |D001L032 FEE % E14.5%18.5%2.4 Rectangular Ring 14.5x18.5x2.4 1




E-6 4 i #ii5 Right Crankcase Cover

4
22
21
FE | i R it
REF. PART NO. CHINESE ENGLISH QTY MARK
1 |D02A034 A h A A a5 Right Crankcase Cover 1
2 |E04B002 A it e A i 2 Gasket.Crankcase Cover,RH 1
3 |Dooco3s DI Dipstick 1
4 |201G056 O ARV At Clutch Lever Comp 1
5 [201G044 BRI Clutch Plate Set 1
6 |201G045 G AT Ball Retainer Comp 1
8 |D00G049 A AR RS A Clugtch Adjusting Bolt 1
9 [201-6-9 NRREs Oil Tube 1
10 |DO0L013 T Spring 1
11 |D00OL039 2% Cord Clip 1
12 |D00OLO15 HE8MM Washer 8MM 1
13 |D00C016 JHiEF13.8x24.5 Oil Seal 13.8x24.5 1
14 |D00C060 OJF 18 18x3 O-Ring 18x3 1
15 |D00C055 OJEFE8mm O-Ring 8mm 1
16 |6170080000 S HIEE8mm Hex Nut 8MM 1
17 197008012 SE 8% 12 Dowel Pin 8x12 2
18 (96006040 12 k2 6x40 Bolt 6x40 5




E-6 4 i #ii5 Right Crankcase Cover

»
22
21
75 FEgmhg FEAFR H= &
REF. PART NO. CHINESE ENGLISH QTY MARK
19 196006065 12 26%65 Bolt 6x65 2
20 96006080 12 £6%80 Bolt 6x80 1
21 |D01A039 /NE 75 Clutch Cover 2
22 (82006022 HEET6%12 Screw 6x12 2




E-7 B4 %% Clutch

hie2 EYnhd FEARR i HVE
REF. PART NO. CHINESE ENGLISH QTY MARK
1 1201-7-1 EA AR Cluth Hood 1
2 |D02G029 AP End Cover 1
3 |D02B011 2 A i i 2 Gasket 1
4 |201-7-4 HEREEE Clutch element 1
5 |A00G025 BEE Bush 1
6 |201G001-1 B O AR R (R I) Friction disk A 2
7 |D00G062 BEE IR Drive Plate A 1
8 |D00G061 BAA RS R Drive Plate B 1
9 |201G013 AEa R ERE R D Drive Disk B 1
10 |201-7-10 BA s E AR Drive Plate 1
11 |201-7-11 5o an R Clutch Spring 4
12 {201-7-12 B ey B Spring 5x10 4
13 |201-7-13 A RRE P Damping Spring 4
14 |201-7-14 AR R Clutch Blocks 28
15 |201-7-15 B R Spring 1
16 [201-7-16 AE e Collar 1
17 |201-7-17 B A 4 P Spring Collar 1
18 |A00G026 BERER Washer 1




E-7 B4 %% Clutch

AT T

FEARK

#HE

REF. PART NO.

CHINESE

ENGLISH

MARK

19 |D02K016 MBI 5 Primary Driver Gear(692) 1
20 [201-7-20 AERELE Sleeve,Drive Gear 1
21 |D02K016 EBhikEe Primary Driver Gear(172) 1
22 |A00G055 B A KRR B Lock Nut M14x1 1
23 |A00G022 25 A 1R HE] Lock Washer 14 1
24 |A00G052 A A i H g Washer 14 1
25 |201-7-25 85 Washer 5 4
26 |A00KO017 BN 1 P Circlet 1
27 (81805010 GB8181Z%£TM5x10 Screw M5x10 4
28 181905010 GB8191Z4TM5x10 Screw M5x10 4
29 12766000 76000 Roller Bearing 6000 1
30 [201G060 EA AR Clutch Set 1




E-8 /& il #h45 2% Rk ML Left Crankcase Cover & Maanetic Motor

55 FAEYmhY TR o HE
REF. PART NO. CHINESE ENGLISH QTY MARK
1 |DO0A040 i Crankcase Cover,LH 1
2 |LOOWG13 G Rear Cober.LH 1
3 |D0O0B001 i 2 B Gasket,Crankcase,LH 1
4 |DO0ODO050 T FEATL S Magneto Assy 1
5 |D00D060 ML THE Rotor,Magneto 1
6 |D00D070 HHLE TAHE Stator,Magneto 1
7 |CO0LO11 SR AR Wire Clamp 6 1
8 (93060000 L E L[] 6 Washer 6 2
9 |D00A042 AL R A.c generator cap 1
10 |DO0A043 KA hole plug 1
11 |617710000 Hk FO L [ 92 REM 10 1.25 Lock Nut 1
12 |D00C051 OJE 18|27 .4%2.4 O-ring 27.4%2.4 1
13 |D00C052 OJE1813.8%x2.5 O-ring 13.8x2.5 1
14 (96006016 22 M6%16 Bolt M6x16 1
15 197008012 SENLA8%12 Set Pin 8x12 2
16 196006020 iy BLIEFEMEx%20 Bolt M6x16 2
17 196006028 IZ 2 M6%28 Bolt M6x28 2
18 |96006032 i BLIEFEME %32 Bolt M6x32 2

10




E-8 / Hhi#liffi =5 ®i AL Left Crankcase Cover & Magnetic Motor

K5 Z i e i e 2L M #E
REF.| PART NO. CHINESE ENGLISH QTY MARK
19 96006050 IR FEM6%50 Bolt M6x50 1
20 |96006065 1EF:M6%65 Bolt M6x70 1
21 181805016 R£TM5%16 Screw M5x16 2
22 |D00L024 NEZRAR Wire Clamp 5 1
23 181805006 IRETM5%6 Screw M5x6 2

11




E-9 MLyt ZE Oil Pump

F5 EAEYmhY TR = VT
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |200E000 BLIH 2 i B Oil pump Assembly 1

2 [201-9-2 GIRGE NIt Driven gear 1

3 |201-9-3 GIRTERLY Oil pump body 1

4 |201-9-4 GIRHERS Oil pump cover 1

5 |D00C037 ML IS I 2 Oil gauze filter 1

6 |201-9-6 WL ZE N ¥+ Oil pump inner rotor 1

7 |201-9-7 GIRGERY I Oil pump outer rotor 1

8 [201-9-8 GIRGERE Oil pump shaft 1

9 |201-9-9 $41E5 Collar 1

10 |201-9-10 1Z2ETM6%35 Screw M6x35 1

11 |201-9-11 B2%4TM6%40 Screw M6x40 2

12 (201-9-12 153%16 Set pin 3x16 1

13 (201-9-13 12 EM5%10 Bolt M5x10 2

14 |201-9-14 86 Washer 6 1

15 |201-9-15 SENIA Limit pin 2

12




E-10 23 E &4 Starting Clutch

B i R it
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |DO0A0GO RN Oil Separate Plate 1

2 |D00I011 AL Bl FESL62T Starting Chain,62T 1

3 |D00C006 Tk R Starter Chain Guide 1

4 |D0O0CO07 F R Starter Chain Protector 1

5 |D001020 BERC A Starting Sprocket Comp 1

6 |D00L027 B HERE AR Starting Sprocket Setting Plate 1

7 |D00G072 o AR AE Body,Start Clutch 1

8 |D00G073 Guiby Spring 3

9 |D00G074 R Bush,Spring 3

10 |D00G075 B B & A8 # iR Covering Plate,Starting Clutch 1

12 [D00I021 LIRS Starting Sprocket Collar 1

13 |D00GO071 #ET10x10 Roller 10x10 3

14 |D00G076 BB ar d ARE5%12 Pin 5x12 1

15 |D00C019 THEF30x42x%4.5 Qil seal 30x42x4.5 1

16 |D00C028 i3 18.9%30%5 Qil seal 18.9x30x5 1

17 |D001C062 O E107x2 O-ring 107x2 1

18 |F00C048 O7!56.8x1.9 O-ring 6.8x1.9 2

13




E-10 23 E &4 Starting Clutch

hies Tt FAFR HE #
REF. PART NO. CHINESE ENGLISH QTY MARK
19 [81906016 124TM6%16 Screw M6x16 2
20 |578306016 NAIZETM6Ex 14 Screw M6x 14 1
21 [201-10-21 B S HEERA S Start Clutch Assy 1
22 [201-10-22 Il e S A =y Sprocket 1
24 |7006014 P 7S fIBETM6E% 14 Screw M6x 14 3

14




|E-11 23 H1bL Starting Motor

a5 eI TR = Bt
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |DO0D000 E B Al Starting motor 1

2 |D00D006 /NEERS Sprocket,Small 1

3 [201-11-3 LB LA R Wire Harness Starting 1

4 |D0O0DO015 ORI % & 1] O-ring 1

5 [96006050 BZFEM6%50 Bolt M6x50 3

6 |FO0GO030 $ilE12 Collar 12 1

7 1201-11-7 H[E4 Washer 4 1

8 84804006 1247 M4x6 Screw M4x6 1

15




E-12 48 Crankcase

55 E G AR o HE
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |E04A020 Ao AR 2L A Crankcase Sub-Assy,RH 1

2 |E04B005 i e A 55 L Gasket,Crankcase 1

3 |E04A010 Je M AR 2L A Crabkcase Sub-Assy,LH 1

4 |D00C024 RS Exhaust Pipe 1

5 |D00C026 AR 3 11.6%x24%10 Oil Seal 11.6x24x10 1

6 |D0O0L014 JEAEE R Clamp 1

7 |E03MO001 XELIEAEA Bolt A,Cylinder 2

8 |E03M002 XL IR B Bolt B,Cylinder 2

9 |D00L022 T W ZE A Washer 1

10 |97010014 SENLE10%14 Dower Pin 10x14 2

11 |DOOE026 JRH IE FEM12%1.5 Drain Plug M12x1.5 1

12 (96006065 HZ 2 M6x%65 Crown Bolt M6x65 3

13 (96006050 122 M6x%50 Crown Bolt M6x50 1

14 (96006060 122 M6x%60 Crown Bolt M6x60 2

15 |DO0L039 SRS Pipe Clamp 1

16




E-13 i#l 7% %E Crankshaft& Piston

T
2
a5 eI TR = Bt
REF. PART NO. CHINESE ENGLISH QTY MARK
1 [2001J000 b AP S AT Crankshaft & Connecting Rod 1
2 |E00J013 HERE Piston Ring Set 1
3 |E00J014 iH%E Piston 1
4 |E00J012 HZEH Piston Pin 1
5 |D00J011 T FE A 14 P Cirelip,Piston Pin 2
6 [200J025 A Connecting Rod 1
7 [200J005 45 AR Crankshaft,RH 1
8 [200J006 /e Hi AR Crankshaft,LH 1
9 |D00J007 feH A 5 Pin,Crankshaft 1
10 |E04J002 IER EBhEEFE(16T) Drive Sprocket, Timing(16T) 1
11 |D00J001 - [ Woodruff Key 1
12 |2766304 4h7K6304 Bearing 6304 2
13 |A00J008 AR LK Bearing 1
14 |E00J009 THER () Piston Ring(l) 1
15 |E00J010 HEM() Piston Ring(ll) 1
16 |E00J015 WA S QOil ring,3-piece 1
17 |EO4E033 RS Oil pump Driving Gear 1
18 [201-13-18 5 Set pin 1

17




E-14 FHF1E]%H Transmission

hie2 EYnhd FARR i HVE
REF. PART NO. CHINESE ENGLISH QTY MARK
1 |D02K031 LB MAIN SHAFT 1
2 |DO0K041 )R COUNTER SHAFT 1
3 |D00K042 Bl — R 5 C-1 GEAR 1
4 |A00K043 E20%9 BUSH 20x9 1
5 |DOOK032 i R M-2 GEAR 1
6 |DOOK045 2y g C-2 GEAR 1
7 |DOOKO033 T =R M-3 GEAR 1
8 |DOOK046 ) =AY UG Fe C-3 GEAR 1
9 |D00KO034 B = M-4 GEAR 1
10 |DOOK047 Bl DU RS i 5 C-4 GEAR 1
11 |DOOK014 T ahiERe DRIVE SPROCKET 14T 1
12 |DOOK013 SEMR DRIVE SPROCKET FIXING PLAT 1
13 |DO0KO057 [SES COLLAR 1
14 |DO0OKO058 o SPRING 1
15 |DO0KO71 AR e PR AL AR GEARSHIFT DRUM LOCK PLATH 1
16 |AO0KO054 IEHERRE17mm THRUST WASHER 17MM 1
17 |AOOK055 1 SPLINE WASHER 1
18 |AO0KO055 BB 17mm SPLINE WASHER 17MM 2

18




E-14 FHF1E]%H Transmission

26

K5 Z i e i e 2L B #E
REF.| PART NO. CHINESE ENGLISH QTY MARK
19 |AOOK052 £ 5 44 P 20mm SPLINE WASHER 20MM 2
20 |A0OK053 Ri1E17mm EXTERNAL CIRCLIP 17MM 2
21 |DOOK056 41E20mm CIRCLIP 20MM 2
22 |D00C008 i 17%29%5 OIL SEAL 17x29%5 1
23 |578306008 12 F:6x8 HEX BOLT 6x8 2
24 |2766001 Hh 746001 BEARING, RADIAL, 6001 1
25 |2766201 Hh 746201 BEARING, RADIAL, 6201 1
26 |2766203 746203 BEARING, RADIAL, 6203 2

19




E-15 #ZaI#1#) Kick-Starter

hie2 EYnhd FARR i HVE
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |D00I009 A ik e PINION KICK STARTER 1

2 |D001006 L Bh A STARTER DRIVE RATCHET 1

3 |D00I010 S 2l KICK STARTER SPOINDLE 1

4 |D001011 FEC ) i 35 R KICK SPRING RETAINER 1

5 |D00I016 LB A 6 BEAR IR STARTER PINION FRICTION SP 1

6 |D00I012 AN A AT KICK STARTER SPRING 1

7 |A001008 P 17mm WASHER 17MM 1

8 |A001004 1EHER E20mm THRUST WASHER 20MM 1

9 |A001002 £4 P& 20mm SER RING 20MM 2

10 |A001007 £4 P& 16mm EXTERNAL CIRCLIP 16MM 1

11 |D00I000 E Bl 2 A1 Starting Shaft Assy 1

12 [201-15-12 AR E Rubber Boot 1

13 [201-15-13 AL Kick-edal 1

14 (578306020 B AEMBx20 Bolt M6x20 1

15 [201-15-15 E BNk Kick-pedal Assy 1

20




E-16 244 %8 Gearshift Drum

A3 TGy T s HiE
REF. PART NO. CHINESE ENGLISH QTY MARK
1 |DOOKO061 WX (—) Fork(l) 1
2 |AOOK069 PR Guide pin 2
3 |A0OKO063 I Circlip 2
4 |DOOK066 AR Gear Shift Drum 1
5 |DO0K023 TR Gear Shift Drium Stopper Plate 1
6 |DO0K059 PSR (—) Pin(l) 4
7 |D00KO070 AR S AR LA Locator,Gearshift 1
8 |D00H009 AR O SRR Torque Spring 1
9 |DO0KO001 Bk & Shaft,Gearshift 1
10 |201-16-10 RGP A & Shifter Set 1
11 |201-16-11 BRI IRIR SR Spring, Shifter 1
12 |201-16-12 ARl [ o7 55 5 Back Spring,Gearshift Shaft 1
13 |DO0K024 HeRl B e AR Shift Return Spring Pin 1
14 |201-16-14 BErP3x8.5 Roller ®3x8.5 2
15 |D001D040 [ERTA R RA Gear Indicating Contactor Set 1
16 |201-16-16 B3R (Z) Gearshift Indicator(ll) 1
17 |7006014 WA FIZETM6E% 16 Bolt M6x16 1
18 |578906016 I24TM6x16 Bolt M6x16 1

21




E-16 244 %8 Gearshift Drum

hie2 E G FARR i HVE
REF. PART NO. CHINESE ENGLISH QTY MARK
19 193060000 S T PE 6 Spring Washer 6 1
20 |D00D030 Y47 e dH A Wire Harness 1
21 181806012 B24TM6%12 Screw M6x12 1
22 |D00L034 [EETES A Catch,Gearshift Indicatior 1
23 |201-16-23 AR P s A4 Pressing Plate,Gearshift Indicator 1
24 578306030 124TM6%30 Bolt M6x30 1
25 |201-16-25 TR RS shift lever Weldment 1
26 |201-16-26 TR RE Boot,Shift Lever 1
27 |201-16-27 AR R Shift Lever As 1
28 |DO0OKO060 AR A Drum Set,Gearshift 1
29 |201-16-29 RX() Fork(l1) 1
30 |A02K000 ek 24 Gearshift Shaft Assy 1

22




E-17 {buli# Carburetor

a5 eI TR = BT
REF. PART NO. CHINESE ENGLISH QTY MARK
1 |J19Q000 A A R Carburetor Assy 1
2 |J19Q000-01 R VALVE, throttle 1
3 |J19Q000-02 e IR O M NEEDLE jet 1
4 [J19Q000-03 i IR E A E-RING, throttle valve 1
5 [J19Q000-04 % bl CLIP 1
6 |J19Q000-05 VA 1) 3 SPRING,throttle valve 1
7 |J19Q000-06 gy GASKET top cover 1
8 [J19Q000-07 Tl 5k COVER,top 1
9 [J19Q000-08 TR RET ADJUSTER,throttle cable 1
10 |J19Q000-09 | CAPcarburetor top 1
11 [J19Q000-10 W] JET,needle 1
12 |J19Q000-11 il JET,main 1
13 [J19Q000-12 | JET pilot 1
14 [J19Q000-13 WEET SCREW pilot 1
15 |J19Q000-14 FE SCREW ,pilot screw 1
16 |J19Q000-15 HJE] WASHER 1
17 [J19Q000-16 0% 4 Pl O-RING 1
18 [J19Q000-17 EHE CAP,sealing 1

23




E-17 {buli# Carburetor

55 EAEYmhY AR o HE
REF. PART NO. CHINESE ENGLISH QTY MARK
19 |J19Q000-18 By 8 ] R DIAPHRAGM COMP,pump 1
20 [J19Q000-19 P i B SPRING,pump diaphragm 1
21 [J19Q000-20 138 1R COVER COMP,pump 1
22 [J19Q000-21 WZETMAX12 SCREW(M4*12) 1
23 |J19Q000-22 HEHIEET screw,drain 3
24 |J19Q000-23 HEW2ET 074 2% = O-RING,drain screw 1
25 |J19Q000-24 2T+ 16 SCREW(m6*16) 1
26 [J19Q000-25 0T 2% & 1] O-RING 3
27 |J19Q000-26 T ERE GASKET folat chamber 1
28 [J19Q000-27 TR FLOAT COMP 1
29 [J19Q000-28 el VALVE ASS'Y ,needle 1
30 |J19Q000-29 FH ZE #h SHAFT ASS'Y,choke 1
31 |J19Q000-30 L SPRIG 1
32 |J19Q000-31 FHZEAT LEVER,choke 1
33 |J19Q000-32 1 BFF STAY,choke wire 1
34 |J19Q000-33 AR PLATE, stay 1
35 |J19Q000-34 BEETM5*12 SCRW,stay plate(M5*12) 1
36 [J19Q000-35 BZETMA*S SCREW,choke wire stay(M4*8) 1

24




E-17 {buli# Carburetor

e
o 43 M\:ﬂf’iﬁ

—1) 7 42%%%;39 e

—6 S N

S—ké ;E?ig D S

2%\. i
- ‘ j‘%gi
éi_g—o V\a~22 :
Fe eI TR = BT
REF. PART NO. CHINESE ENGLISH QTY MARK

37 |J19Q000-36 078 %5 &4 O-RING 1
38 [J19Q000-37 REDi R ADJUSTER throttle valve stop 1
39 |J19Q000-38 T I 1 Bh SPRING,throttle stop 1
40 |J19Q000-39 EEE-B PUMP ARM-B 1
41 |J19Q000-40 FREE-B SPRING,pump arm-b 1
42 |J19Q000-41 55 58 -B GUIDE,pump arm-b spring 1
43 |J19Q000-42 1EBR STAY PLATE,pump arm 1
44 1J19Q000-43 En] ADJSUTER,pump 1
45 1J19Q000-44 HE SPRING,PUP ARM-A 1
46 |J19Q000-45 %= PUMP ARM-A 1
47 |J19Q000-46 IR EE NUT,pump adjuster(M31) 1
48 [J19Q000-47 BEETME*14 SCREW,pump arm stay plate(M5*14 1
49 1J19Q000-48 En] NOZZLE,pump 1
50 |J19Q000-49 Je+- CLIP 1
51 [J19Q000-50 = HOSE 1
52 |J19Q000-51 i HOSE 1
53 [J19Q000-52 KK CLIP 1
54

25




F-1 KT & 6% HEADLIGHT ASSY

A3 TGy T TR s #
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |[NCCC295 4RI 3 Wind shield 1

2 |NCCC897 R S B Front nameplate bracket(LH) 1

3 |[NCCCB898 AR SO Front nameplate bracket(RH) 1

4 |NCC1E140 A RAT S Head light Ass'y 1

5 |NCCP003 PNIBE S Bracket,head light 1

6 |NCCC901 RS2 Cover,head light 1

7 |FB08004CX KIBEER M5 Clip,nut 3

8 [9074105012CX |+ B M5*12 Screw with asher M5*12 6

9 |9074105016CX [T HIEETM5*16 Screw with asher M5*16 2

10 |FB01023CX B4 ST4.2*13 Tapping Screw ST4.2*13 2

11 |FB08005CX H X5 R 14.217*11 Clip,tapping screw St4.2*17*11 2

26




F-2 %3 & % .METER ASSY

A3 TGy T TR s #
REF. PART NO. CHINESE ENGLISH QTY MARK

1 INCCE120 &35 Meter Ass’y 1

2 |[NCCC551 FH L5 Upper cover,streering stem 1

3 [NCCC550 TFHTEHE Lower cover,streering stem 1

4 |9074105016CX |1 FiHIEETM5*16 Cross screw with washer M5*16 1

5 |845042025CX H %] ST4.2*25 Tapping screw ST4.2*25 4

6 |FB01023CX HB4ST4.2*13 Tapping screw ST4.2*13 2

7 |FB01027CX H 5T ST4.8*16 (K 4) Tapping screw ST4.8*16 2

8 |845048016CX B4 ST4.8*16 Tapping Screw ST4.8*16 1

9 (960005000 Fik5 Washer 5 2

27




F-3 J7l4 s i STEERING BAR ASSY

10 |578710050XYCX |75 ki 2 HEF2M10*50

Bolt,flange M10*50

11 |618710000XYCX |/ 3k 2 [ IEREM10

Nut,flange M10

s eI TR = BT
REF. PART NO. CHINESE ENGLISH QTY MARK
1 |[NCCC035 FoJE R Rear-view mirror,LH 1
2 |NCCC040 HJE R Rear-view mirror,RH 1
3 |NCCG001 Fe TR R Rubber grip,LH 1
4 |INCCG002 A TR E R Rubber grip,RH 1
5 |[NCCAO050 THE Steering stem 1
6 [NCCF020 TR R Throttle cable 1
7 |NCCF030 N A Choke cable 1
8 |[NCCEO070 Pl LK (0595 Left handle bar Ass’y 1
9 |NCC1E080 A I 4 Right handle bar Ass'y 1
1
1
1
1
1
1

12 |[NCCJ130 FiE R Washer

13 |NCCF010 ESBRUNR Cable, Clutch
14 |NCCF040 BHEEhNER odometer cabel
15 |NCCE100 BAFH Clutch lever

28




F-4 J4 A 2% = MUFFLER ASSY

[hies il

TR = Bt
REF. PART NO. CHINESE ENGLISH QTY MARK
1 [560006000CX | < fiIEFE(E)M6 Nut M6 2
2 [578708055CX ISR S TR AEMB*35 Bolt,flange M8*35 1
3 |617708000CX 12 EEM8 Nut M8 1
4 1960008000CX K8 Washer 8 1
5 [NCC2Q010 IH 75 AR S Muffler assy 1
6 [NCC2Q011 TH AR B Exhaust gasket 1s

29




F-5 784 AIR CLEANER ASSY

a5 eI TR = Bt
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |[N971Q020 ot/s5 12590 Air cleaner assy 1

2 |N971Q024 IR Filter element,air cleaner 1

3 [N971Q022 TIEAR T Housing,air cleaner 1

4 |FB04007CX G IEEME*17 Bolt M6*17 2

5 845042016 HI%]ST4.2*16 Tapping screw ST4.2*16 6

6 [N971Q029 IS Cover,air cleaner 2

30




F-6 Ji: 44 Jh4H SEAT & FUEL TANK

A3 TGy T TR s HiE
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |NCCC005 JEE Y Seat Ass’y 1

2 |N97C000 A Fuel tank 1

3 |NCCE340 PRI A% B K Fuel senor Ass’u 1

4 |NCCKO000 A TR Fuel cap 1

5 [NCCC190 TH& L& Upper cover, Tool Bpx 1

6 |NCCC192 THZ i Lower cover,Tool Box 1

7 |617706000CX B I REM6 Slide proof Nut M6 2

8 |578706016CX AL HIEAM6E*16 Bolt,Flange M6*16 1s

9 |960006000CX KFH 6 Washer 6 3

10 |578706012CX AL IR ME*12 Bolt,Flange M6*12 2

11 |578708016CX AL HIEAMB* 16 Bolt,Flange M8*16 2

12 |FG01004 K kM6*17 Bolt M6*17 2

31




F-7 1i9%E FRONT SHOCK ABSORBER

a5 eI TR s Bt
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |[NCCB010 i A k= Front RH,shock absorber 1

2 |NCCB020 I 22 P Front LH,shock absorber 1

3 |NCC1P019CX M sz 22 1

4 |NCCCO010TN HIEEPEYT Front fender assy 1

5 |NCCC2708L FhE Air guide cover 1

6 |578306030CX 1Z#:M6*30 Bolt M6*30 2

7 |FB01007BCR K kM6*30 Bolt M6*60 2

8 |FB01003BCR K 2kM6*16 Bolt M6*16 2

9 1960006000CX KT 6 Washer 6 4

10 [NCCGO039 JEe 4 6*20 Washer 6*20 4

11 [NCCP106CX CIEEN R Brachet,Front shock 1

12 |NCC1P020CX AN Rz 52 Bracket,Windproof shield, RH 1

13 |NCCC360 Bl R 51 2% front reflector assy 2

32




F-8 fii#t 4 ik FRONT WHEEL ASSY

s eI TR = BT
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |NCCD0207F IEEE s Front aluminum wheel Ass'y 1

2 |NCCD136 A EE Cylinder sub Assy,FR brake mastg 1

3 |LO0LZ066CX g Axle front wheel 1

4 |M00J030 IR = Bush,front wheel 1

5 |[NCCD135 TR Hose,FR disc brake 1

6 |[NCCD138 [E Caliper sub Ass'y,FR 1

7 |578706012CX AL HIE A ME*12 Bolt,flange M6*12 1

8 |M14D160 THIE 28 Sk Speedo meter Ass'’y 1

9 |NCCD131 IR RIES Disc brake,Front wheel 1

10 [900008025 HiT A 15 k2 M8*25 Bolt M8*25 4

11 |618712000XYCX |[#ZEM12 Nut M12 1

12 |L52D040 IR Front tube 1

13 |L52D050 HISMIG Front tire 1

14 |NCC1D130 RS ) A front brake disc 1

33




F-9 5% 5% REAR WHEEL ASSY

55 EAEYmhY AR o HE
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |NCCDO0307F JE R R Rear aluminum wheel Ass'y 1

2 |NCCD140 JE AR R Disc brake,rear wheel 1

3 |NCCD141 J5 TR A% Rear brake disc 1

4 |LO0LZ035CX JE Axle,Rear wheel 1

5 |NCCJ050CX ek E Bush,rear wheel 1

6 [578706016CX ANAE L ISR M6*16 Bolt,flange M6*16 1

7 |618712000XYCX [#Z2HEM12 Nut M12 1

8 [J201D150 Ja ek Damping pad 1

9 |FB04129 iR B IR ETM8*35 Bolt M8*35 4

10 [L52D060 Ja PR Rear tube 1

11 |L52D070 Ja AR Rear tire 1

12 |[NCCJO40CX R A E Bush 1

34




F-10 J7 4L & s STEERING STEM ASSY

s eI TR = Bt
REF. PART NO. CHINESE ENGLISH QTY MARK

1 [NCCB050 J7 Ak Steering stem 1

2 |578710045XYCX |IZ#: M10x45 Bolt M10x45 4

3 |578710050 12k M10x50 Bolt M10x50 1

4 |NCCB054 BUKIERE Lock nut,steering stem 1

5 |NCCBO054 1IR3 Adjusting washer,steering stem 1

6 |NCCBO055 ANERAL S Ball set,steel upper 1

7 |NCCH005 TR Race,steering bottom ball 1

8 [NCCH002 T R Race,steering bottom cone 1

9 |NCCB025 £ Washer 1

10 |[NCCBO051 By o Dust seal,steering head 1

11 |NCCHO001 - R Race,steering top ball 1

12 |NCCHO003 R4 Race,steering top cone 1

13 |[NCCHO006 TNERA S Ball set,steel lower 1

14 |NCCP096CX 2R g Clip,odmeter cable 1

15 |57870612CX INHE SR MG 12 Bolt,flange M6*12 2

35




F-11 3% CENTER STAND

6

55 EAEYmhY TR o HE
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |[NCCA100 E L Center stand 1

2 |INCCA110 (IF&S Side stand 1

3 |NCCK030CX S Spring,side stand 1

4 |NCCHO040CX B Shaft,center stand 1

5 [NCCK020CX ESE T spring,center stand 1

6 |LO0QD115LH LB Kick starter 1

7 |FB02000CX g Washer 1

8 1910030030CX F 45D 3*30 Spin 3*30 1

9 |[LO01G112 SRR Cushion rubber 1

10 [NCCP030 HIVHH C-shaped hook 1

11 |FB04122 M >R RRET Bolt M10*33 1

12 |FB05031 ) > B R B Nut M10 1

36




F-12 JHEE & 5 #2h Bk FOOTREST & REAR BRAKE PEDAL

F5 EAEYmhY TR = VT
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |[NCCD180 J il B B AR Rear brake pedal 1

2 |[NCCK040CX Ji A AR R A Return spring,rear brake pedal 1

3 |LOOBX183LH AR R B AR Gear shifting pedal 1

4 |NCCA120 I A A Front footrest,LH 1

5 |NCCA130 I A R A Al Front footrest,RH 2

6 |N87K050CX J& Ao Spring,rear brake pull-rod 1

7 |578708012CX IS vk L THE A M8* 12 Bolt,flange M8*12 1

8 |FB02103CX S Washer 1

9 |[578708016CX ANAE L IS M8* 16 Bolt,flange M8*16 2

10 |578306020CX AL M6E*20 Bolt,flange M6*20 2

37




F-13 /X &% REAR FORK ASSY

55 FAEYmh AR o HE
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |[NCCNO907F YRR Rear fork Assy 1

2 |NCCD170CX BT 8 Adjuter,drive chain 1

3 |NCCB070 S e E Shock absorber 1

4  |N97G009 AR Chain guide 1

5 [NCCC180 B Chain case 1

6 |578706012CX N FVE 2L 2R ME* 12 Bolt,flange M6*12 4

7 |578710045XYCX |/NMiE 22 HIE#EM10%45 Bolt,flange M10*45 1

8 [578710085XYCX |/N A% HIE#M10*85 Bolt,flange M10*85 1

9 |617312000XYCX |iHZEEEM12 Nut M12 1

10 |618712000XYCX |/~AvE 2 HIEREM12 Nut,flange M12 2

11 |FB03001CX B4t Ep6*p18*4 Collar 2

12 |FB03002CX B4t E96.5*p18*7 Collar 2

13 |971012000CX P12 Washer 12 1

14 |LOOPZ082CX T X 4 Shaft,rear fork 1

38




F-14 & & /+1 BODY COVER 1

a5 eI TR &= Bt
REF. PART NO. CHINESE ENGLISH QTY MARK

1 [NCCC900 FELAPE Protecting hood,RH 1

2 |NCCC899 EE AP E protecting hood,LH 1

3 |NCCC2548L BT E Proteding hood,storage box 1

4 |NCCC2538L BYFES Outer cover,storage box 1

5 [NCCC256 BYFE K Left body,storage box 1

6 [NCCC257 BYFELAK Right body,Storage box 1

7 |NCCC255 BN & Inner cover,storage box 1

8 [578706016CX ANAE L IEFEM6*16 Bolt,flange M6*16 2

9 [845042013CX H5%1ST4.2*13 Tapping Screw ST4.2*13 4

10 |FB01023CX B4 ST4.3*13 Tapping Screw ST4.2*13 3

11 |FB01003BCR KikM6*16 Screw M6*16 1

12 |FB08000CX KRR 1M6 Clip,Nut M6 1

13 |9074105016CX |5~y #IRETM5*16 Screw with washer M5*16 5

14 |FB08003CX WEEERFM5 Clip,Bolt M5 5

15 |FB01027CX B4 ST4.8*16 Tapping screw ST4.8*16 2

16 |FB08005CX H X5 R 7ST4.2*17*11 Clip,tapping screw ST4.2*17*11 2

39




F-15 & 512

BODY COVER 2

hie2 E G 1,2,3,4,5,6 i HVE
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |NCCC123 FEF R AR Inner cover,wind shield,LH 1

2 |Nccc124 AR RPIAR Inner cover,wind shield,RH 1

3 [NCCC1268L FEF SR Outer cover,wind shield,LH 1

4 |NCCC1278L A RIMR Outer cover,wind shield,RH 1

5 |NCC1E170 e 3% ) KT s R Front leinker,RH 1

6 |NCC1E180 A R0 T i Front leinker,LH 1

7 |845042013CX H%]ST4.2*13 Tapping screw ST4.2*13 6

8 |9074105016CX |+ 7 HiZETM5*16 Screw M5*16 2

9 |960005000CX KT 5 Washer 5 4

10 |FB01061CX H 447 ST4.2*10 Tapping screw ST4.2*10 10

11 [FB01003BCR K SkM6*16 Screw M6*16 2

40




F-16 & #/+3 BODY COVER 3

75 EA Y 2,1,3,4,5,6,7, 12 g &
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |NCCC120TN HYHR Right Hood 1

2 |NCCC115TN FEFHR Left Hood 1

3 |NCCC0858L e Rear cover 1

4 |NCCC570 NN Decorate cover,RH 1

5 |NCCC565 N T Decorate cover,LH 1

6 |NCCC0958L LN Body,RH 1

7 |NCCCO090TN I a4k Body,LH 1

8 |FB01061CX 5T ST4.2* 10k ) Tapping screw ST4.2*10 4

9 |FB08003CX R TM5 Clip M5 3

10 |9074105016CX |+ 77 #iZiEM5*16 Bolt with washer M5*16 2

11 [FB01003BCR K SkM6*16 Screw M6*16 4

12 [NCCC0707M Al 25 Right side cover 1

13 |960006000 V346 Washer 6 4

41




F-17 EHENR & J5HF REAR FENDER ASSY & REAR HANDRAIL

s i 18,15,14,8,1,2 = VT
REF. PART NO. CHINESE ENGLISH QTY MARK
1 |[NCCC016 YR AT B Front body,fender 1
2 |NCCC017 FiletJE B Rear body,fender 1
3 |NCCAO0407F JEHF Rear handrail 1
4 |578305016CX AN L IZEEM5*16 Bolt M5*16 2
5 [9074105012CX | #IBETM5*12 Screw M5*12 2
6 |FB03002CX [RIBWENES Washer 6.5*18*7 2
7 |578708020CX AL IR M 20 Bolt,flange M8*20 4
8 |NCC1E210 FEXT e ik Taillight 1
9 |FB01027CX H 5T R 14.217*11 Clip,tapping screw 4.2*17*11 4
10 |FB08003CX WEEERFM5 Clip M5 2
11 |FB08005CX B4 ST4.8*16 Tapping screw ST4.8*16 4
12 |578706016CX IS v L THNIE AR MG* 16 Bolt,flange M6*16 2
13 [960005000CX P35 Washer 5 2
14 |J311E190 fEERE S Cover,rear left winker 1
15 [J311E200 BEAREELT S Cover, rear right winker 1
16 |NCCPO075 J5 IR AT Rear,winker 1
17 |L36C370 & R 513 REAR reflector assy 1
18 |NCCPO075 fBhEm 2 license bracket, rear 1

42




F-18 ZEZE &k BODY FRAME ASSY

55 FAEYmh AR o HE
REF. PART NO. CHINESE ENGLISH QTY MARK
1 [NCCA000 ZEBR R Body frame assy 1
2 |NCCPO002 B TR 38 Bracket,panel 1
3 |NCCA170 A5 ] RN A B Rear footrest,RH 1
4 |NCCA160 i Bl A B Rear footrest,LH 1
5 |NCCC185 H & Battery box 1
6 [NCCC187 HUR & Cover,Battery box 1
7 |NCCP048CX A B Socket,Seat lock 1
8 |NCCKO003 JEE H Seat losk 1
9 |NCCF060 JEEFI R Seat cable 1
10 [578706012CX N FVE 2L TZAEME*12 Bolt,Flange M6*12 2
11 19074105016CX [T HBIEETM5*16 Screw with washer M5*16 3
12 [578708020CX N FVE 2L T2 AEM8*20 Bolt,Flange M8*20 4
13 [578708035CX N FVE 2L T W2 FEM8*35 Bolt,Flange M8*35 2
14 |FB08003CX EH£FM5 Clip,Nut M5 3
15 |[578708095CX N FVE 2L T W2 AEM8*95 Bolt,Flange M8*95 1
16 [578708115CX N FVE L 2R M8*115 Bolt,Flange M8*115 1
17 |578708105CX N FVE 2L 2R M8*105 Bolt,Flange M8*105 1
18 |617008000CX AN EKIEREMS Nut M8 3

43




F-18 %4 BODY FRAME ASSY

Fe FAEYmh TR o HE
REF. PART NO. CHINESE ENGLISH QTY MARK

19 [930008000CX FE 8 spring washer 3

20 ]960008000CX KF# 8 washer 2

21 1971008000CX P 8 Washer 2

22 |578306025CX ZFEM6*25 Bolt M6*25 2

23 |FB03004CX e & Washer 2

24 (1261832007 HhE AT Riret 2

25 |LOOLOOOEL B Nameplate 1

44




F-19 F % WIRING HARNESS

s eI TR = Bt
REF. PART NO. CHINESE ENGLISH QTY MARK

1 [NCCEO000 T Wiring harness 1

2 |LOOED24T Hi battery 1

3 |LOOEO50 RUKEE C.D.I unit 1

4 |NOOEO010 Rk ER Coll ass’y, ignition 1

5 |578305020CX 1Z#M5*20 Bolt M5*20 2

6 [LOOE040 [N A% Flash relay 1

7 |LO01E020 kg Rectifier ass'y, regulator 1

8 [LOOE030 Ja shak FEL A Start relay 1

9 |LOOE330CX LI Horn 1

10 [578306018CX IEHEME*12 Bolt M6*12 1

11 |[NCCK007 BV Lock 1

12 |[NCCGO035 LY Plastics clamp 3

13 |[NCCP094 i\ 37 28 Bracket,horn 1

14 |N231G035 A& e il Band, white nylon 3

15 |NCCE510 ST R AR Swich assy 1

16 |NCCGO036 BB band,battery 1

45




F-20 B4 1. E TOOL KIT

Fe FAEYmh TR = BT
REF. PART NO. CHINESE ENGLISH QTY MARK

1 |LOONO006 THE Tool bag 1

2 |LOONO05 i £ Slip-joint pliers 1

3 |LOONO001 KIEEER/ITF Spark plug wrench 1

4 |LOON002 XK 22 T] Double-end screw driver 1

5 |LOONO03 4k F-8%10 Open-ended spanner 8x10 1

6 |LOONO04 O F12x14 Open-ended spanner 12x14 1

7 |LOON000 bE 4 T H Tool Kit 1

46




	封面
	目录
	图册

